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CLIENT PROJECT = CLIENT ORDER MO,
Proglass Proof Lead Testing JD4722
| MATERIAL DESCRIFTION FHL PROJECT HO. BERVICE DRDER WD FNLLABNO, T
3?" x 60" Trench Cover 26-209037 : [3]8}3] MLBOBT45
MATERIALBUBMITTEDSY __ _ DATESUBMITIED _ REPORTDATE
Proglass 07/01/2008 07/02/12008
_BPECIFICATION QUALITY REQUIREMENTS PART HO. STESTED IH LOT
AASHTO M306-7 40,000 Proof Load HT 6037 1
TEST SAMPLE DESCRIPTION

Fuam filled {FRF‘} strﬁ&ners mnnmg across H'ne 3?" dlrectfon, extra |EIj.I’EF of fi barg!ass wer strffener

The Tranch Cover and tesl frame was sot up in Ihe universsl press. A 9n. X 8in. pad and slesl plales were placed on the cenler of the trench cover,
Paleriometers wersused 1o mansuns displacement oh opposile sides of the 9, X 0 in, |eeding area (See F'hnhmphu below). Once lhe lesl selup was
complete, data acquisillon was siarted and the verlical oad was applied lo the 8 in. X8 In, area al the cenlerof the cover {See Pholographs balow). Tima,

displaicement, and load were recorded guring tha tesl

Following clint instruction, the cover was loaded 1o 16,000 Ibs-and held for 2 minules then load was incraased by 5000 Ib increments to a final load of
40,000 1bs, The lcad was held for @ fow seconds al each ingrement i cbgerve any.sounds of cracking or-olher indicalons of failura, The'loed &l 40,000
Ibs was held for 8 mindmum of’3 minules. The: load was removed and the trench cover was removed from /(e test apparaius.
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SPECIMEN | TEST | DURATION | MAX LOAD ; : )
NO. |LODAD(ibs)| (min) (i) OBBERVATIONS REQUIREMENT RESULTS

Ho visible (allures were found during orafler Nocracks. Mo permanent
¥ 40000 3 47316 ik} delormation exceading 181n. | 1SS

REMARKS:!

PHL warmnis Bzl e sbove services snd mpoe vy i d unghg: tha app andord
# pang, isoluding tha gkt ﬂwm”l:m-mminﬂﬂlﬂrﬂnhd
bechnical porsonral. Hvulhlr'nn'ﬂr guarahity, or represanialion, wther pprecsed of Impiod
Ir inciuded or indindwd.
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Original design: Sfiffener material not continuous

across part

Latest varsion: stiffener material
is continuous across part
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